
• 

Model CA-VI I I IC 
CB-VI I I IC 

MITSUBISHI 
ELECTRIC 

P-002A 



ti:U 0 (f) - ··' ' -.'r I - l!fl[ I -r 
r:IP J:IJ:I '--;,]::A ~'- II;J; lJ 1.. 

::.. o1 i'~ l ; ,w~ I; 7, ,, 1.: ilL llf.~ ~ ;Jl -c l \ ~ ·mn:r1 ;'fl;t'iit 1r iiFili.t x cJ) 1;~~ 

li -c-- 1, )[_, Ji~ :r~, ;'i!l t'iit :J - ,,.·. ·;';:l;~w~ t~. @lt.~ c·ii'~'it x < ;::_ 
~ 1. ' o (:; ~ ~ -u--cii11PclO) ;'Hit't7t 1J 7, I, cn:r.-.;:J%1H:} ! h~J~~ti 1·: 

P- O 0 2 A ) 8: :.:::·:;if*;-1 < t:_ ~ ~ J.lJ ::·~ t \ -r-· j-

How to order the part s 
When ordering the spare parts described in this parts list, 
please cl eal'!y s tate the mot01· modi" I, parts codP, parts name 
and quantity. Along wit.h these items, the contt·ol number(at 
lower ri ght of t.lw surfal'e. P-002 A) of I his parts list shou­
ld he preferabl y informPd to us. 

-----§~ o CONTENTS-----

A. -1:- 1-- Jv$-)t · MOTOR .................. .. ..... ....... 1 

B. f1/J!i~lli$7t · SYNCHRONIZER · · ·· · ·· · ··· ·· · ....... 7 

C. ffitJ1n!Jmi fiB7t · CONTROL BOX · ....................... 9 

D. t~H'!=~fiB7t ·CONTROL SWITCH PANEL ······11 



A. -=t:- "Jv~~-5t 
MOTOR 

A 

63 

62 

2 

3 

12 

J~ 
13 

..___ .. 
6 

60 
61 

4 5 7 

9 1 ~ ~ 

~ I ,_ ~ ·)} 
27 2~ \ I 

29 

' 
30 

~ J I 

\ 
G4 65 

14 

11 

.,..!: (D 

I 

32 

- 1 

17 18 
19 20 

j 
J, 
I 

21 
I 22 

\ 

\ - • \., l r 
1 

...__if 

56 

5? 58 59 

25 

49 

cA.v DJ]c 
CB 



A. 1:- 1-- Jv$-51-
MOTOR 

Fig. ms ,';~, ::J - I' 

No. Parts No. 

A 1 K11 M9431 0001 
A 2 K10S90001445 
A 3 K10S91321004 
A 4 1<10591301004 
A 5 K11 M91773001 

1<11 M96891601 
A 6 I< 11 M968931 02 

A 7 1<10590203408 

A fl I< 11 M99999999 

A 9 K10S91304010 

A10 K10S91321010 

A 11 1<10591001010 
A12 1<10092221090 
A13 I< 11 M92181504 
A14 K 11 M97 833020 

.A15 1<11M9047170 
_A16 I< 11 M99999999 

A17 K10S86203209 

.-6JJL. 1<11 M96280040 

A19 
K 11 M3821 0920 

A20 1<10S90011514 

A21 1<11M96494321 
I< 11 M96494 620 

A22 K10S92514116 
A23 K 11 M97130202 
A24 1<10S90201510 
A25 1<11M9102360'1 
A26 I< 11 M90291980 -
A27 1<10S90203410 
A28 I< 11 M967531 01 
A29 K11M92709901 

f1 .f,J ::J - I' 

Ref. No. 

BM943D100POI 
BS900N014P45 
BS913N210P04 
BS913N010P04 
BM917Z730H01 
BM968C916H01 
BM968B931 H02 
BS902N034P08 

., 
BS913N040P10 
BS913N210P10 
BS91 ON010P1 0 
BS922N210P90 
BM921 Z81 bH04 
BM978B330H?O 
BM90tl D717H01 

. 
BS862N032P09 
BM962Z800H40 
BM382C1 09H20 
([3M026D929AOO) 
BS900N115P14 
BM964C943H21 
BM964C946H20 
BS925N141P16 
BM971 C302H02 
BS902N015P1 0 
BM91 OD236G01 
BM902DD19G80 
BS002N034P1 0 
BM967D531 H01 
BM927D099H01 

ffll ~~ 15 

;~-;' 7 ')'!J.· 
p..,. .-,: .i-:; ~14 ><0.7X4 5 
f:f;IJtHiz 4 
,Hit\17. 4 
7.'' -IT 
~il :h ,, ( 1d*lll~ ) 
~-~) '" c IJfll.ilur~ ) 
S\\' · 1'\\'f·t I' -J··-.: t:; ~I•IX0 . 7X8 

7 I/ .!.>.&AT ;I~~\[ 

lti'- I 0 
t:ft:~N: i; 1 0 
:r '> 1- ~I I 0 
1·: II 6';+;ia 9 

I ~:j: L / I 0 · 9 1 

""' ;;z. 

;;!.~~-!; 1v I· 
o-7 ( '-"~· 7 I·IJ) 
:...--Jv I' ;f.-Jv·--.:7 ') :--?·:t:!= 6 2 0 3 
7 ,,., o - F ;;z. 7' ') :-- ~~ 

lj'lil\]7 7'r ., I· 
( 11•1/ll·f? ~,.. ·;; I· IJIIT@) 
1'-•t:J;f.:; ~I 5 X 0. 8 X 1 4 

(J.-<I'h IIi 2 fi!Jilll 
IJ. .j h•li •1 fi!.l!lll 
.of 5X5X16 
7 5 .J "1-jll( 

S\\ fJI' -T"" :t-:/ ~l5X 0.8X 10 
U :1-;; I· l 3 
~Hi-:; 

s \1 . 1'\Vf-J p -r""' i·:; ~14X0.7X10 

i"!l79 
7' v- 4' lf~l 

·X- ntmiMIC.':>l•'CIJ.'E- I· 1v!\'l:Y., HW:. ).',ji/.li'/.&. il!l'<S=?:",·~~i':IO)ll•; tt < 'f::~'·'o 

Description 

Reverse Rotation Socket 
P-Screw M4 X 0.7 X 45 
Spring Washer 4 
Washer 4 
Spacer 
End Cover (closed type) 
End Cover (open type) 
P-Screw with SW & PW M4 X 0.7 X 8 
Frame & Stator Assembly 
Washer 10 
Spring Washer 10 
Nut M 10 
E·Ring 9 
Special Pin 10 X 91 
Base 
Adju~Bolt 

Rotor with Shaft 
Shielded Ball Bearing #6203 
Preload Spring 
Middle Bracket 

P-Counter-Sunk Screw M5 X 0.8 X 14 
Ely Wheel (for 2 poles) 
Ely Wheel (for 4 poles) 
Key 5 X 5 X 16 
Drive Disc 
P-Screw with SW M5 X 0.8 X 10 
U-Nut 13 
Fitting Screw 
P-Screw with SW & PW M4x0.7x10 
Cap 
Coil Spring 

7· -mark· please send us the informations of motor (model name. voltage, freguancY.) and countrv name (customer namel. 

-2-

~n tt il!i $lib Common Parts 

1< 
Amt. I I I I 

Reg. 

1 -rl- __j__L I 
2 I I I I 
2 I I I I I I I 
2 I I _LL I I I 
2 I I I I I I 
1 I I I I I I I 
1 I I I I 
2 I I I 
1 I I I I I 
2 I I ++- I I 
1 I 
2 I I I I I I 
2 

=R= 
I I I 

1 I 
1 I 
1 I _j_J_ I 
1 I I I I I 
2 I I I I I 
1 I I I I 
1 ++- I I 

I I 
3 I I 
1 I 
1 I I I I I 
1 I I I I 
1 I 
4 I I 
1 # I I LL 
3 I I I 
1 I I I I I I 
1 I ++- I I 
1 ++- I 

I I I I 
I I 

I I 
I 



A. -=E - ~ Jt.-$7} 

MOTOR 

A 

63 

62 

2 

3 

\ 
64 65 

\, 

30 

12 

\). 

30 

- 3 -

21 

'! -
l 

32 
3 

34 

51 50 

57 58 59 

22 
23 

J 
\ 

.. 
~ ' 

c .. ~ r 
I 
~ 

r' -

52 
56 

24 

j 

' 25 

47 

48 

49 

cA_v QI; c 
CB 



A. -=t- 1-- Jv:gB)} 
MOTOR 

Fig. rm ~~~·, ~ - I' 

No. Parts No. 

A30 
K 11 M08226380 

A31 K11M91492502 
1<11M72041080 

A32 

A33 I< 11 M971 02330 
A34 K11M72125141 
A35 K11M91370002 
A36 K11M91720201 
A37 K ·1 OS86202200 
A38 K11M91490721 
A39 1<11M91490760 
A40 KlOS92211035 
Ml 1<10S90301012 
A42 1<10S91321005 
A43 K 11 M98273602 
A44 K11M38211541 
A45 I< 10S90101 008 
A46 K10S90131216 
A47 I< 11 M92186802 
A48 K11M91172521 
A49 KlOS92201045 
A 50 K10S94522005 
A51 K10S90001408 
A 52 K 11 M91370333 
A 53 K11M91370232 
A 54 I< 11 M92654002 
A 55 I< 1 OS91 '169012 
A 56 K11M91702908 
A57 K11M96821704 
A 58 Kll M94311801 
A 59 K 11fin090051 01 
A60 K10S90041406 
A61 K10S91602004 

in -~'i :J - 1: 

Ref. No. 

BM082D263G80 
( BM0~3C560AOO) 
BM914D925H02 
BM720C41 OGBO 

(BM965D441 H03) 
(BS920N622P04 l 
BM971 C023H30 
BM721 B251 H41 
BM913Z700H02 
BM9170202H01 
BS862N022POO 
BM91<1Z907H21 
BM914Z907H60 
BS922N 11 OP35 
BS903N010P12 
BS913N210P05 
BM9820736H02 
BM382A115H41 
BS!301 NOl OP08 -
BS901N312P16 
BM921 08681-102 
BM911C72nH21 
BS922NO I OP45 
BS945N220P05 
BS900N014P08 
BM913Zi'03H33 
BM913Z702H32 
BM925Z540H02 
BS!311 N590P12 
BM917Z029H08 
BM968Z217P04 --
BM9430118P01 
BM0900051 POl 
BS900N414P06 
BS9 15N020P04 

ffl\ rJ :g 
'"' 

nJ !I!IJ!!i 
( 7 ·i - / ~l)JIITI~) 

r; ;J :_.., -\' 

lilj',t :J 7 *'' ,·~: 
( 7 ,. / -Ji 1 F ) 

( ;;i. :; ') "" :J 
,.. .fa 2 X 4 ) 

77-;;'f-~lh 
7·[,. .t- fl<~ 
.l~:I.~Ns-6. 

"}) 7-

'-' - IV I· ·I' - }V "" 7 ') / 'f #6202 
'7 '.J :., ~ I 0. 2 
C) :.,.. -\ t. 0. 1 
;'( (' II II 35 

t I \15 0.8 12 
(j: ~ . '• 
1LV> llit: 
P iUJ 7. 7 '.r -:; I· 
< IJ h-)\; ll:b~ ::i- :./ · ~15XQ.8X8 
/..;ftJ/'(f·JiHb :t-:; ~18 X} 6 

t'f$1.; I! / 
.Jo~·h~ )" .) I· 
4\hC ll:ll;tiiu 45 
:J• 1 0 / 7 ') :J -; IIP-5N 

I' :J· '" ::i- :; ~I 4 X 0. 7 X 8 
,\J.'Jih''H~(i}: I 0.16 
,J/d:h"fl'!i :11. I. ll.l ,,_- 5x5x24 
II - :J· -:; I· ~11 2 
}J 7-
:1'10/-'\'~·y/ 

:Ji79- 14901t 1 
,~- a~M r· I 3 8 0 'I' I, 
I' iii~! :J· "";1. :; M 4 .{ 0. 7 X 6 

l:l:tHH~Gz ll ·1 

Description 

Armature (lininq) 

Washer 
Core Assembly 
(Fan Guide) 
(Rivet No.2 x 4} 
Clutch Shaft 
Brake Disc 
Adjusting Washer 
Collar 
Shielded Ball Bearing #6202 
Washer t 0.2 
Washer t 0.1 
C·Ring 35 
Bolt M5 x 0.8 x 12 
Spring Washer 5 
Stopper 
Load Side Bracket 
Set-Screw M5 X 0.8 X 8 
Set-Screw M8 X 6 
Special Pin 
Gap-Adjustor 
C·Ring 45 
Nylon Clip HP·5N 
P·Screw M4 X 0.7 X 8 
Adjusting Washer t 0.16 
Adjusting Washer t 0.1 
Key 5 X 5 X 24 
U-Nut M12 
Collar 
Nylon Cap 
Connector 1490R·1 
Terminal 1380TL 
P·BS·Screw M4 X 0.7 X 8 
Toothed Lock Washer B 4 

-4-

(!l!:ffl J.t.im$£ 
Mfi 
Amt. 
Reg. 

2 I 

1 
1 I 

( 1) I 
(1} 

1 
1 

a few 
1 
2 

a few 
a few I I 

1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 

a few 
a few 

1 
1 
1 
1 
1 
4 
1 
1 

I 

I 
I 
I 
I 

I 

I 

I 

I 

I 

I 

Common Parts 

I 
I 

I I I I 
I I 

I I 

++- I I 

I I 
I I I 
I I 
I I I 
I I I 
I I 
I I I 
I I 

I 
I I I I 

I 
I I 

I 
I 

I 
I I I 

I I 
I I 

I I I 
I 
I 

I 
I 
I 

I 
I 

CA_V [ITJ C 
CB 



MOTOR 

A 

r 

63 

62 

2 

3 

I 

4 

12 
13 

11 

. 
3 

I 

J 

\ 
\ \ 

6 

- 5 -

• C't.l) 

26 16 

I 17 18 19 20 

~ 

--· \ 
/'" 

57 58 59 

22 
23 
I 

-rl 
r· 

·' 

4
1 

42 43 44 

24 

J 

5 

47 

cA_v OIJc 
CB 



A . -=f- 1-- J~$7} 

MOTOR 

Fig. ffil ~-~ :J - F 

No. Parts No. 

A62 I< 11 M987 44302 
A63 I< 1 OS90203408 
A64 1<10S11844025 
A65 1<11M95884601 

J'H1 ::1 - F 

Ref. No. 

BM987D443H02 
BS902N034P08 
BS118Z440P25 
BM958D846H01 

(l:i:i'] :\ 6 U, t\ li I -:.1111.!( I]! I114WII\ { 1:1.'!'10lh 

u 

ffil lfl, .g Description 

!['zf,JIIi Ada~ter Plate 
S 1\' · I' \I' f·J I' :J: -"' t- :; M-1 X07 8 P·Screw with SW & PW 
::1/'j-'/•t 2 f>Ji F 230\\.\ Capacitor 25pF 230 w.v 
~h'!fi Insulation Sheet 

A fi :2"'1\ li f, : 'l'int-Joo\\' :!I' v)h fl!lO)_~tl11~f!fiiC -) ~~'( l.t 'E:- I· k 1\'J. j>!, ~ H)JI•~ tr < t~· ~~'a 

Note AGO, A61 : for three phase and the export type of single phase only -

f!effl 
{Wf{ 
Amt . 
Reg. 

1 
M4 X 0 .7 X 8 2 

1 
1 

A62-A65: ~or single phase (1/2 Hp 2 poles) only . Other type :please senclus the mtormattons of motor (model name, voltage, frequency) 

- - -

- - ---- - - -- - - - --

- - - - - -- - -

- - -- - - - -- -- --
- - - -
- - -- -

--- -- - -----
------- - - - -- - - - -- - -

- -- - - - - - - ----

-6 -

fti!R$~ Common Parts 

I 

I 

I 

I 
I 

I 

* 
I 

I 

I 
I I 
I I 

I 
I I I 
I I 

I I 
I I 
I I I 
I I 
I I 

I I 

I 
I 

I 
I I 

* * I 
I I 

I I I 

I I I 
I 

I I 
I I I 
I I 

I I I 
I I I 

I 

cA_v [[IJ c 
CB 



B . fuJI:~ 1:1:1 ~ g~ ;t 
SYNCHRONIZER 

B 

17 18 

2 

3 4 

19 

-7-

7 9 

25 

28 

10 

r 
30 

CA cs-VITIJ C 



B. fll.fi:~ili~$71-
SYNCHRONIZER 

Fig. l'(\1 ~.·. :l - I' 'e1 .f-1 :J - I' 

No. Parts No. Ref. No. 

_1U__ K10S90131108 BS901N311P08 
1<11 M97640741 BM976D407H41 

8 2 
(Z976711·A) 

B 3 K11M98712103 BM987DI21H03 
B 4 K10S86203309 BS862N033P09 
B 5 K11M98701901 BM987D019HOI 
B 6 K10S90201406 BS902N014P06 
B 7 I< 11 M91394301 BM913D943H01 
B 8 I( 11 M91372002 BM913D720H02 
B 9 K11M09015901 BM090D159G01 

I< 11 M09016801 BM090D 168P01 
B10 

(BM985Di72H01) 
B 11 K11M91392303 BM913Z923H03 
B12 K10S91502006 BS915N020P06 
B13 K10S90341112 BS903N411P12 

K 11 M96672502 BM966D725H02 
814 

(Z976712·A) 
B15 K 11 M98167501 BM981D675H01 
B16 K10S90201408 BS902N014P08 
B17 K10S90201412 BS902N014P12 
B18 K11M98718701 BM987D187H01 
B19 K11M97156602 BM971 Z566H02 
820 K 11 M99999999 TE700P083G 1 0 
B21 K11M97156603 BM971 Z566H03 
B22 K11M98167601 BM981 D676H01 
823 K10S91304004 BS913N040P04 
B24 K10S91321004 BS913N210P04 
B25 K10S90001422 BS900NO 14P22 
B26 K 11 M93504401 BM935Z044 H01 
B27 K10S91001004 BS910N010P04 
B28 K 11 M95621902 BM956D219H02 
B29 K10S90001004 BS900N010P04 
B30 K10S90203206 BS902N032P06 

flll lfl, .g, 

/;;J•JJ\ f·l il: .v_, :f· :_., \J6X 8 
nn l!h ~~~~ 
( hfi !VJ•IIli}JJI ~ ~ ~~ ) 
I[~ f·lf& 
:..--Jl· l'•t"-Jl•-"'7 1) /~f # G:!OOZ/"lB (' · 2 

Ji~ ;t Hli 
S\V f.l p -J· ,..;, ;j. :; M4X0.7X(i 

~'!WHh <i< 
,lJ.'d:h"Hii{t}: 
I'HI\ \tz f.Lfll 1/: 
--: ~I ;t. "' I· ') '-" :;· 
( I[~ i'l 'ii ) 
lH:l:l~~ 0. 
N~ U 11~ \lz II 6 
;f;" Jv I· M6Xl2 
~~· ,llQ '}) "-
c r~~J!Q n ,, - 1m.u~ > 
I[~ f'lNi 
S\1' fg P :T-"" ;t. :./ M 4 X 0. 7 X 8 

S\Vf;l I' :J· ·'< =i· :; M 4 >: 0. 7 X l 2 
!['{[<Ill~ 

7.~-·.t 5x8-5 
7 'i '-" I· lliifH W ( 'J - !'f,lj! • ::J =f. ? 9 -I J ) 
7.-"':- iJ !'ixS-7.9 
I[~ l·l ~~~~ 
1'1~ \iz 4 

''*·J'Hiz 
,, 

I' :J· ·"' :i. :; M 4 X 0. 7 X 2 2 
r.tUIQ7-:; :..- ,_ 
:t·"' I· \I 4 X 0. 7 

~H;Iz!'L 
I ' :J· -"" =i- :; ~12 X 4 

s \\ · I'\\ Ill' -t- -"" :i ;; \(3X0.5X6 

-- - - --

Description 

Set-Screw M6x 8 
Couplinq 

Mounting Plate 
Shielded Ball Bearing #6200ZZNR C-2 
Suooorter 
P-Screw with SW M4 X 0.7 X 6 
Special Washer 
Adiustinq Washer t 0.25 
Magnet Piece 
Magnet Ring 

Special Washer 
Toothed Lock Washer B6 
Bolt M6 X 12 
Protective Cover 

Plate 
P-Screw with SW M4 X 0.7 X 8 
P-Screw with SW M4 X 0.7 X 12 
Adapter plate 
Spacer 5 X 8-5 
Control Circuit Unit (with lead & connector) 
Spacer 5x8-7.9 
Adapter plate 
Washer 4 
Spring Washer 4 
P-Screw M4x0.7x22 
Protective Bushing 
Nut M4 X 0.7 
Fittings 
P·Screw M2x4 
P-Screw with SE & PW M3 X 0.5 X 6 

-8-

el!ffl 
Gil'{ 
Amt. 
Reg. 

2 
1 

1 
1 
3 
3 
1 

a few 
2 
1 

1 
1 
1 
1 

1 
2 
2 
1 
2 
1 
2 
1 
2 
2 
2 
1 
2 
1 
2 
4 

tt.iiHll~ Common Parts 

I 
I I I 

I 
I 

I I 
I I 
I I 

I 
I 
I I 

I I 

+r- I 

+ I 
I 

I 

I 
I 
I 

# I 
I 

I 

I 
I L 1--
I 

cA.v ITIJC 
CB 

-



c. ittHMJ~$73-
COI'JTROL BOX 

c 15 

~ 

6 

5 

14 

3 2 

10 
11 

\ 
7 3 8 

9 

-9-

12 
I 

) 0 

--- ') ------ ---" ---

18 

17 
19 

LJ ­
LS-



c. ffiiJfMJ&f=gB~ 
CONTROL BOX 

Fig. ffll ,r;,'. :J - F 

No. Parts No. 

c 1 K 11 M99999999 
c 2 K 11 M99999999 
c 3 1<10590201612 

c 4 K11M92780104 
c 5 K11M92701004 
c 6 K10S92221030 

c 7 K10S46001'119 
c 8 K 11 M99999999 
c 9 K 11 M99999999 --
C10 K 11 M99999999 
C11 K 11 M99999999 

C12 K10S96092101 

C13 K 1 OS90203406 
C14 K10S90201616 
C14 K10S90201616 

C16 K 11 M99999999 
C17 I< 11 M99999999 

C18 1<10596092102 

C19 K 11M70104701 

-

f1 !>1 :J - 1: 

Ref. No. 

BE700C040G01 
BE701 B042G02 
B5Q02NO 16P12 

BH927 L801 H04 
BH927Z010H04 
BS922N21 OP30 

BS460N011 P19 
TE700P080G 10 
TE701P080G10 
TE700P081G10 
TE701 P081G 10 

BS960 921P01 

BS902N034P06 
BSQ02N016P16 
BS90 16P16 

TE701P 88G10 
TE70 1 P089G 10 

BS960N921 P02 

BE70 I D047GO I 

ffll ~=1. :g 

J -. I 

v" ' ,·! 
\\ I" ) A. 1 \I fi l ::! 

~ 

I 't:'-1 3 

-
12 '1\ 8 \ 

I I \ \ 
I 11' \ ,, 
I Jl \ II 

I I ![ \ II 

[J-' -/~~.i-t .. f- l:•;i I· II'HS 8 

'1 \\ · I'\\ t J I' :1"" \I -1 A 0. 7 /. () --
\\ I \I 6 J () 

• I I '1·11 ··-;i.:..- 'I. X 0.8 X l () 

J ') / I· !Qf11 ,·, 31\ 
7" ') I f I) I F 

o,\'/ I . I I IJ.'BS-4 

---'· ( '~-~ ----

-
-

Cl!ffi 
111~ 

Description Amt. $ 
I Reg. CJ) 

..J 

Lever Parts Assembly 1 
Lever Parts Assembly 1 1 

P-5crew with 5W M6 X 12 4 4 

Coil Spring 1 1 I 
Coil Spring 1 1 
E-Rinn 3 1 1 

Fuse 125V 8A 1 1 
Control Circuit Unit-A 
Control Circuit Unit-A 1 1 
Control Circuit Unit-B I 
Control Circuit Unit-B 1 1 I 

Support Type LCBS-8 12 121 

P-Screw with SW & PW M4 X 0.7 X 6 2 2 
P-Screw with SW M6 X 16 4 4 
P-Screw with SW & PW M5 X 0.8 X 16 4 4 

Control Circuit Unit-38 
Control Circuit Unit·1 F 

Support Type LCBS-4 

Switch Assembly 

-10-

:J::l<iifl$~ 
.., 

u.. 
> u.. 
I I ..., CJ) 

..J ..J 

I 

1 I I 
11 

4 141 
I I 

1 I 1 
1 I 11 
1 I 1 

I I 
1 1 
1 I 

I 11 
1 I 

I 

12 61 
I 

2 2 
4 4 
4 4 

1 
1 

6 

1 

I 

Common Parts 

I 

I 

I 
I 

I 

I 
I 

I 

I 
I 

LJ­
LS-

I 
I 
I 
I 
I 
I 
I 
I 

I 

I 

I 

I 

I 
I 

I 
I I 
I I 

I 

I I 
I I 
I I 
I I 

I 
I 

I I 
I 
I 

I 
I I 
I 
I 
I 

I 

I 



D. t¥1'Fii$* 
CONTROL SWITCH PANEL 

D 

-

J 

- 1 1-

___ 
---.--;:--

2 

u­
LS-



( 

\......--

0. f¥11=#itlB?t 
CONTROL SWITCH PANEL 

Fig. f$!;1,:=~-F \n~>5:J-F 

No. Parts No. Ref. No. $ 1m -g Description 

D 1 I< 11 M99999999 TE700C001G10 W!IVID L,J vc Control Switch Panel type L T·VC 

D 2 K 11 M99999999 TE701B043G10 W!f'f.rti LS-C3 Control Switch Panel type LS·C3 

D 3 K 11 M99999999 TE701B045G10 W!l'r:rfi LS-t' Control Switch Panel type LS·C 

-12-

~rn ::tt.i.ii!ffil£ 
(11,1~ 

Amt. 
Reg. 

I I 

I 
1 

I 
I 

1 

I I 
1 

I 
I 

I 

I 

I 

I 
I 

I 

Common Parts 

I 

I I 
I 

++-I I 

++-I 
I 

I 
I 

I 

I 

LJ­
LS-

I 
I 

I 

I 
I 
I 

I I 
I 

I 

I 

I 

I 




	Mitsubishi Limit-Stop V Series Clutch Motor-1 copy
	Mitsubishi Limit-Stop V Series Clutch Motor-2 copy
	Mitsubishi Limit-Stop V Series Clutch Motor-3 copy
	Mitsubishi Limit-Stop V Series Clutch Motor-4 copy
	Mitsubishi Limit-Stop V Series Clutch Motor-5 copy
	Mitsubishi Limit-Stop V Series Clutch Motor-6 copy
	Mitsubishi Limit-Stop V Series Clutch Motor-7 copy
	Mitsubishi Limit-Stop V Series Clutch Motor-8 copy
	Mitsubishi Limit-Stop V Series Clutch Motor-9 copy
	Mitsubishi Limit-Stop V Series Clutch Motor-10 copy
	Mitsubishi Limit-Stop V Series Clutch Motor-11 copy
	Mitsubishi Limit-Stop V Series Clutch Motor-12 copy
	Mitsubishi Limit-Stop V Series Clutch Motor-13 copy
	Mitsubishi Limit-Stop V Series Clutch Motor-14 copy
	Mitsubishi Limit-Stop V Series Clutch Motor-15 copy

